
1

2

3

4

5

6

7

8

9

10

11

12

13

14
13
15
16

17

18

19

11

20

1/2



Pos. Description Part.no PC
1 cover 7001603PW 1
2 box 7001601PB 1
3 hexagon socket screw M5x8 M0508SC 4
4 spirit level 7001605PL 1
5 level seat 7001604BX 1
6 O-ring 34x3 R34030RP 1
7 switch nut 4200106BP 2
8 O-ring 12x2 R12020RP 2
9 ball valve stem 4401104BP 2

10 O-ring 8.6x1.8 R08618RP 4
11 screw M5x16 M0516SG 8
12 main body 7001101BX 1
13 ball head gasket 4401107PW 4
14 ball head 4401105BC 2
15 ball head cover 4401108BP 2
16 fixed sleeve 4300105PB 1
17 hexagon socket screw M5x20 M0520SC 4
18 box 7001602PB 1
19 screw M4x12 M0412SE 2
20 fixed sleeve 4300105PR 1

2/2


	图纸
	模型


